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1 Test Information

1.1 Test Item

TEST REPORT

FCC Part 25C

Report no.: 238073-2

FCC ID: ROJEXPLORER-710

Name :

Thrane & Thrane

FCCID:

ROJEXPLORER-710

Model/version :

TT-3720B (Explorer 710 System)
TT-3732B (Explorer 710 Transceiver)
TT-3703B (Explorer 710 Antenna)

Serial number :

/

Hardware identity and/or version:

/

Software identity and/or version :

/

Frequency Range :

Transmit: 1626.5 — 1660.5 MHz
Receive: 1525.0 — 1559.0 MHz

Operating Modes :

Transmitting and receiving

Type of Modulation :

Digital (Single channel 16QAM and QPSK/4)

User Frequency Adjustment :

None

Output Power :

3.72 Watt (Conducted)

Type of Power Supply :

Secondary Battery and/or AC Adaptor

Antenna Connector :

50 Q for testing only

Antenna Diversity Supported :

None

Desktop Charger :

None

Description of Test Item

The tested system TT-3720B is a BGAN Inmarsat Terminal.
The system TT-3720B consists of TT-3723B Transceiver and TT-3703B Antenna.

Exposure Evaluation

The EUT require RF Exposure Evaluation to Industry Canada requirements, this has been provided in
the form of MPE calculation at 90 cm.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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1.2 Test Environment

121 Normal test condition
Temperature; 20-24°C
Relative humidity: 20 - 50 %
Normal test voltage: 18Vv DC

The values above are the limits registered during the test period.

1.3 Test Engineer(s)

Thomas Danglé

Bjarn Nordset

14 Test Equipment

See list of test equipment in clause 6.

Nemko Norway, Instituttveien 6, Kjeller, Norway

TEST REPORT

FCC Part 25C

Report no.: 238073-2

FCC ID: ROJEXPLORER-710

Page 4 (89)



TEST REPORT

FCC Part 25C
Ne m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710

2 TEST REPORT SUMMARY

2.1 General

All measurements are tracable to national standards.
The tests were conducted for the purpose of demonstrating compliance with FCC Part 25, Subpart C.

Radiated tests (if any) were performed in accordance with ANSI C63.4-2009. Radiated tests were
performed in a semi-anechoic chamber at measuring distances of 3m and 10m.

A description of the test facility is on file with the FCC and Industry Canada.

X New Submission X Production Unit
[] Class Il Permissive Change [] Pre-production Unit
[] Family Listing

Nemko

THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CO NFIGURATIONS TESTED.
Deviations from, additions to, or exclusions from the test specifications are described in “Summary of Test Data”.

Nemko Group authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for
use by the company’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility
of such third parties. Nemko Group accepts no responsibility for damages suffered by any third party as a result of decisions
made or actions based on this report.
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TEST REPORT

FCC Part 25C
N e m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710

2.2 Test Summary

Name of test FCC Part 25C, Result
reference

Frequency Bands § 25.202, (4) (iii) (A) | Complies

Frequency Stability § 25.202, (11) (i) (d) | Complies

Power Limits § 25.204, (a) Complies

Occupied Bandwidth - Not required

Emission Limitations § 25.202, (f) (1), (2), |Complies
(3) and (4)

Emission Limitations for Protection of Aeronautical
Radionavigation-Satellite Service

- 1626.5-1660.5 MHz § 25.216, (h) Complies
Carrier-off state Emissions § 25.216, (i) Complies
Receiver Spurious Emissions N/A
2.3 Description of modification for Modification Fi ling

Not applicable.

2.4 Comments

The measurements were done with the EUT powered by 18 VDC. It was checked that power variations
at 10.5 V and 32 V DC did not have major influence on the measurements

2.5 Family List Rational

Not Applicable.
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FCC ID: ROJEXPLORER-710

TEST REPORT
FCC Part 25C
N e m ko Report no.: 238073-2

3 TEST RESULTS

3.1 Frequency Bands

Type of Equipment: Mobile Earth Station
Transmit Frequency: 1626.5 — 1660.5 MHz
Receive Frequency: 1525 -1559 MHz
Application: Mixed Voice and Data

Requirement:
The EUT complies with the requirements in § 25.202, (4) (iii) (A).
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TEST REPORT

FCC Part 25C
Ne m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710

3.2 Frequency Tolerance

Carrier Frequency Tolerance, Temperature Variations

Temperature Frequency (MHz) Difference Difference (%) Limit

(kH2) (%)
+50 °C 1643.498834 -1.166 -7E-5
+40 °C 1643.499346 -0.654 -4E-5
+30 °C 1643.499808 -0.192 -1E-5
+20 °C 1643.500175 0.175 1E-5

+10 °C 1643.500310 0.310 2E-5 <0.001

0°C 1643.500099 0.099 6E-6
-10 °C 1643.500011 0.011 6E-7
-20 °C 1643.499931 -0.069 -4E-6
-30 °C 1643.500008 0.008 5E-7

Carrier Frequency Tolerance, Voltage Variations

Voltage Frequency (MHz) Difference Difference (%) Limit
(kHz) (%)
18 VDC 1643.500175 0.175 1E-5
10.5VvDC 1643.500226 0.226 1E-5 <0.001
32VDC 1643.500162 0.162 1E-5
Test Results: Complies

Requirement:
The EUT complies with the requirements in § 25.202, (11) (ii) (d).

The carrier frequency of each earth station transmitter authorized in these services shall be maintained
within 0.001 percent of the reference frequency.
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TEST REPORT

FCC Part 25C
Ne m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710

3.3 Output Power

Peak Output Power:

Modulation Peak Conducted Calculated e.i.r.p Limit
Scheme Output Power (dBm) (dBW) e.i.r.p
1626.6 16435 1660.4 1626.6 1643.5 1660.4 (dBW)
MHz MHz MHz MHz MHz MHz
R20T0.5Q 374 374 37.1 23.3 23.3 23.0
R20T1Q 36.2 36.5 36.3 22.1 22.4 22.2
R5T1X
35.7 36.4 36.0 21.6 22.3 21.9
R20T1X
R5T2Q
34.4 35.3 34.7 20.3 21.2 20.6
R20T2Q
R5T2X
335 34.8 33.8 19.4 20.7 19.7
R20T2X
R5T4.5Q
30.8 31.0 31.0 16.7 16.9 16.9
R20T4.5Q
R5T4.5X +40
30.8 30.9 30.9 16.7 16.8 16.8 dBW
R20T4.5X
R80T0.5Q 374 374 37.1 23.3 23.3 23.0
R80T1Q 36.2 36.5 36.3 221 22.4 22.2
FR80T2.5X4 34.0 33.3 32.9 19.9 19.2 18.8
FR80T2.5X16 33.2 33.7 33.1 19.1 19.6 19.0
FR80T2.5X32 335 33.8 33.9 19.4 19.7 19.8
FR80T2.5X64 335 33.1 33.6 19.4 19.0 19.5
FR80T5X4 31.0 30.0 30.5 16.9 15.9 16.4
FR80T5X16 31.8 30.9 31.0 17.7 16.8 16.9
FR80T5X32 31.1 31.2 30.7 17.0 171 16.6
FR80T5X64 30.8 30.7 30.6 16.7 16.6 16.5

Output Power was measured at the antenna connector with a spectrum analyzer with RBW of 3 kHz
and Peak Detector. EUT was transmitting with 100% duty cycle.

The maximum output power variations measured at 10.5 V DC, 18 V DC and 32 V DC is less than 1.0
dB. The table shows only the measured values at the nominal supply voltage 18 V DC. See also plots.

Manufacturer stated Antenna Gain: 14.6 dBi

Manufacturer stated e.i.r.p: 20 dBW

RBW correction factor = 10 log (4/3) = 1.25 dB

Calculated e.i.r.p (dBW) = Conducted power (dBm) + 1.25 dB + 14.6 dBi -30 dB
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TEST REPORT

FCC Part 25C
Ne m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710

Average Output Power (RMS):

Modulation Average Conducted Calculated e.i.r.p. Limit
Scheme Output Power (dBm) (dBW) e.i.rp
(dBW)
1626.6 MHz 1660.4 MHz 1626.6 MHz 1660.4 MHz
R20T0.5Q 354 35.1 20.0 19.7
R20T1Q 35.2 35.0 19.8 19.6
R5T1X
35.7 35.4 20.3 20.0
R20T1X
R5T2Q
35.3 35.3 19.9 19.9
R20T2Q
R5T2X
35.6 35.3 20.2 19.9
R20T2X
R5T4.5Q
35.3 35.2 19.9 19.8
R20T4.5Q
R5T4.5X +40
35.3 35.0 19.9 19.6
R20T4.5X dBW
R80T0.5Q 354 35.1 20.0 19.7
R80T1Q 35.2 35.0 19.8 19.6
FR80T2.5X4 35.3 35.1 19.9 19.7
FR80T2.5X16 35.3 35.1 19.9 19.7
FR80T2.5X32 35.3 35.2 19.9 19.8
FR80T2.5X64 35.2 35.2 19.8 19.8
FR80T5X4 35.3 35.1 19.9 19.7
FR80T5X16 35.3 35.1 19.9 19.7
FR80T5X32 35.3 35.1 19.9 19.7
FR80T5X64 354 35.2 20.0 19.8

Average Output Power was measured at the antenna connector with a RMS power meter.
EUT was transmitting with 100% duty cycle.

The maximum output power variations measured at 10.5 V DC, 18 V DC and 32 V DC is less than 0.5
dB. The table shows only the measured values at the nominal supply voltage 18 V DC.

Manufacturer stated Antenna Gain: 14.6 dBi
Manufacturer stated e.i.r.p: 20 dBW
Calculated e.i.r.p (dBW) = Conducted power (dBm) + 14.6 dBi -30 dB

Test Results:  Complies
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TEST REPORT

FCC Part 25C

Ne m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710

Requirements:

The EUT complies with the requirements in § 25.204, (a).

In bands shared coequally with terrestrial radio communication services, the equivalent isotropically
radiated power transmitted in any direction towards the horizon by an earth station, other than an ESV,
operating in frequency bands between 1 and 15 GHz, shall not exceed the following limits:

+40 dBW in any 4 kHz band for e < 0°
+40 + 3 * e dBW in any 4 kHz band for 0° < e < 5°

Where e is the angle of elevation of the horizon viewed from the center of radiation of the antenna of

the earth station and measured in degrees as positive above the horizontal plane and negative below
it.
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TEST REPORT
FCC Part 25C

Report no.: 238073-2
FCC ID: ROJEXPLORER-710

Marker 1 [T1] RBW 3 KkHz RF Att 30 dB
Ref Lvl 37.33 dBm VB 10 kHz
41.3 dBm 1.64350075 GHz SWT 70 ms Unit dBm
41.3 .
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Center 1.6435 GHz 25 kHz/ Span 250 kHz
Date: 21.AUG.2013 14:31:16
Conducted power, r20t0.5g/r80t0.5q, 1643.5 MHz - 18 V DC
Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl 36.53 dBm VBHW 10 kHz
41.9 dBm 1.64349950 GHz SWT 140 ms Unit dBm
41.3
A=t
. //\/}'0—\\
. \A/’/J \\/
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) N\‘\J ’ 1 w
_og It WML uf‘ﬂ“\,w )
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Date: 21.AU6.2013 14:37:39

Conducted power, r20t1g/r80tlq, 1643.5 MHz-18V D C
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TEST REPORT
FCC Part 25C

Report no.: 238073-2
FCC ID: ROJEXPLORER-710

Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl 36.40 dBm VBW 10 kHz
41.9 dBm 1.64343850 GHz SWT 140 ms Unit dBm
41.3
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Center 1.6435 GHz 50 kHz~/ Span 500 kHz
Date: 21.AUG.2013 14:43:38
Conducted power, r5t1x/r20t1x, 1643.5 MHz — 18 V DC
Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl 35.29 dBm VBW 10 kHz
41.3 dBm 1.64350301 GHz SWT 280 ms Unit dBm
41.3 T
DAl.I] J‘B o ‘L n
. i
20 hﬁ/{ \
10 \““ﬂ
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D M M
-10 JJ \,‘,N/\
= ) WW/\\ MW
,3@0\%/\’ y‘m/\wf\
-40
-50
-58.1
Center 1.6435 GHz 100 kHz/ Span 1 MHz

Date:

21.AUG.2013

14:50:11

Conducted power, r5t2q/r20t2q, 1643.5 MHz — 18 V DC
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TEST REPORT

FCC Part 25C

Report no.: 238073-2

FCC ID: ROJEXPLORER-710

Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl 34.75 dBm VBW 10 kHz
41.9 dBm 1.64350301 GHz SWT 280 ms Unit dBm
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0 b Ay
EXT
- AL |,
. I |
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Center 1.6435 GHz 100 kHz~ Span 1 MHz
Date: 21.AUG.2013 14:55:50
Conducted power, r5t2x/r20t2x, 1643.5 MHz — 18 V DC
Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl 31.01 dBm VBW 10 kHz
41.38 dBm 1.64355010 GHz SWT 560 ms Unit dBm
41, G— — ‘
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|
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30 /ﬂm\
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0
} \ ext
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Center 1.6435 GHz 200 kHz/ Span 2 MHz
Date: 22.AUG.2013 (08:43:05

Conducted power, r5t4.5g/r20t4.5q, 1643.5 MHz - 18 V DC
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FCC Part 25C
N e m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710

Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl 30.86 dBm VBW 10 kHz
41.9 dBm 1.64348186 GHz SWT 560 ms Unit dBm
41.9 - — -
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Center 1.6435 GHz 200 kHz/ Span 2 MHz
Date: 22.AUG.2013 08:48:45
Conducted power, r5t4.5x/r20t4.5x, 1643.5 MHz — 18 V DC
Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl 33.31 dBm VBW 10 kHz
41.9 dBm 1.64348088 GHz SWT 280 ms Unit dBm
41.9
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Conducted power, fr80t2.5x4, 1643.5 MHz — 18 V DC
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TEST REPORT
FCC Part 25C

Report no.: 238073-2
FCC ID: ROJEXPLORER-710

Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl 33.74 dBm VBW 10 kHz
41.9 dBm 1.64347435 GHz SWT 280 ms Unit dBm
41.9,
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Center 1.86435 GHz 100 kHz~ Span 1 MHz
Date: 21.AUG.2013 13:58:02
Conducted power, fr80t2.5x16, 1643.5 MHz — 18 V DC
Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl 33.77 dBm VBW 10 kHz
41.8 dBm 1.64347695 GHz SWT 280 ms Unit dBm
41.9
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Conducted power, fr80t2.5x32, 1643.5 MHz — 18 V DC
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FCC Part 25C

Report no.: 238073-2

FCC ID: ROJEXPLORER-710

(Eemko

Marker 1 [T1] RBU 3 kHz RF Att 30 dB
Ref Lvl 33.12 dBm VBUW 10 kHz
41.8 dBm 1.64350802 GHz SWT 280 ms Unit dBm
41.9 - — ‘
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Span 1 MHz

Conducted power, fr80t2.5x64, 1643.5 MHz — 18 V DC

Marker 1 [T1] RBW 3 kHz RF Att 30 dB
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41.9,
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30.04 dBm
1.64353808 GHz
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Span 2 MHz

Conducted power, fr80t5x4, 1643.5 MHz — 18 V DC
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TEST REPORT
FCC Part 25C

Report no.: 238073-2
FCC ID: ROJEXPLORER-710

Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl 30.93 dBm VBW 10 kHz
41.9 dBm 1.6434B583 BHz SWT 560 ms Unit dBm
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Conducted power, fr80t5x16, 1643.5 MHz — 18 V DC
Marker 1 [T1] RBW 3 kHz RF Att 30 dB
Ref Lvl 31.15 dBm VBW 10 kHz
41.9 dBm 1.64352605 GHz SWT 560 ms Unit dBm
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FCC Part 25C
N e m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710

Marker 1 [T1] RBW 3 kHz RF Att 30 oB
Ref Lvl 30.68 dBm VBW 10 KkHz
41.9 dBm 1.64356613 GHz SWT 560 ms Unit dBm
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Conducted power, fr80t5x64, 1643.5 MHz — 18 V DC
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3.4 Occupied Bandwidth

TEST REPORT

FCC Part 25C

Report no.: 238073-2

FCC ID: ROJEXPLORER-710

Transmitter Occupied Bandwidth, Conducted measureme nt at 1643.5 MHz
Modulation Bitrate Measured Occupied Stated necessary
Scheme (kbps) Bandwidth Bandwidth
(kHz) (kHz)

R20T0.5Q 16.8*2 26.3 24
R20T1Q 33.6*2 51.7 48
R5T1X

33.6*4 73.5 48
R20T1X
R5T2Q

67.2*2 108.4 96
R20T2Q
R5T2X

67.2*4 147.4 96
R20T2X
R5T4.5Q

151.2*2 254.7 204
R20T4.5Q
R5T4.5X

151.2*4 323.7 204
R20T4.5X
R80T0.5Q 16.8*2 26.3 24
R80T1Q 33.6*2 51.7 48
FR80T2.5X4 84*2 137.4
FR80T2.5X16 84*4 181.3 102
FR80T2.5X32 84*5 185.8
FR80T2.5X64 84 *6 187.3
FR80T5X4 168 * 2 266.7
FR80T5X16 168 * 4 359.6 204
FR80T5X32 168 *5 349.7
FR80T5X64 168 * 6 366.6
See plots.

Requirements:

No requirements.
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MultiView 2| Spectrum

TEST REPORT

FCC Part 25C

Report no.: 238073-2

FCC ID: ROJEXPLORER-710

Ref Level 40.00 dBrm  Offset 31.90 dB ® RBW 300 Hz
= Att 30dB  SWT 14 ms VBW 1 kHz
1 Occupied Bandwidth

Mode Auto FFT

MTIL L]

1.64349421GHZ X

Marker 1

29.48 dBm
16434942100 GHz

30 dBm

20 dB

T1, i

10 dBm

0dBm
10 dBm Aty S T /
MU o

' e \\M
FUILVSW L

-30 dBm

-40 dBm

-30 dem

CF 1.6435 GHz 1001 pts 10.0 kHz/ Span _100.0 kHz
2 Marker Table
Type | Ref | Trc | H-Value | ¥-Value | Function | Function Result |
M1 1 1.64349421 GHz 29.48 dBm
T1 1 1.643486114 GHz 8.23 dBm Qcc Bw 26.273726274 kHz
T2 1 1.643512388 GHz 9.52 dBm
]_[ J Measuring... ERRRRRRRD e s y

Occupied Bandwidth, r20t0.5q & r80t0.5q

MultiView 2| Spectrum

Ref Level 40.00 dBrm  Offset 31.90 dB ® RBW 500 Hz
& Att 30dB  SWT 8.37 ms VBW 2 kHz
1 Occupied Bandwidth

Mode Auto FFT

MILLL]

M1

1.64342081 GHz

Marker 1

29.87 dBm
1.643490810 GHz

20 dem

10 dem

0 dBm (/
-10 dBm

f)/ P o

-40 dBm

-50 dBm

CF 1.6435 GHz 1001 pts 20.0 kHz/ Span 200.0 kHz
2 Marker Table
Type | Ref | Trc | H-value | v-value | Function | Function Result |
M1 1 1.64349081 GHz 29.87 dBm
T1 1 1.643473027 GHz 6.16 dBm Occ Bw 51.748251748 kHz
T2 1 1.643524775 GHz 7.95 dBm
]_[ J Measuring... ERRRRRRRD e i y

Occupied Bandwidth, r20t1q & r80t1q
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TEST REPORT

FCC Part 25C

Ne m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710

MultiView 2| Spectrum
Ref Level 40.00dEm Offset 31.90 dB ® RBW 1 kHz

o Att 30dB _SWT 4.3 ms _VBW 3 kHz _Mode Auto FFT Marker 1 —
TOccupied Bandwidth 1.64351099 GHZ X i
SITLTT ® 31.52 dBm|
M1 1.643510990 GHz|
30 dem fil walil l\/‘-XA

20 dBm \\\\

T1

W
10 dem A sl

0 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 1.6435 GHz 1001 pts 20.0 kHz/ Span 200.0 kHz

2 Marker Table
Type | Ref | Trc | H-value | v-Value | Function | Function Result |
M1 1 1.64351099 GHz 31.52 dBm
T1 1 1.643462438 GHz 13.47 dBm Occ Bw 73.526473526 kHz
T2 1 1.643535964 GHz 10,90 dBm

ﬂ J Measuring... WEEERNAED e

—
08.07.2013
13:44:19 7

Occupied Bandwidth, r5t1x & r20t1x

MultiView | Spectrum

Ref Level 40.00 dBm  Offset 31.90 dB ® RBW 1 kHz

o At 30dE SWT  4.10 ms  VBW 3kbz Mode Auto FFT il —1
T Occupied Bandwidth 1.64349151 GHZ X d
NTILL] = 29.01 dBm
. 1.643491510 GHz

30 dém

- AM
/ \
0dem '

f{fw 0Pt f WM}'UVVU\)\
o0 TN Al , 0 MA
v a0 o M"L\\‘

dBm ad
-a0 dBm
-50 dBm
CF 1.6435 GHz 1001 pts 50.0 kHz/ Span 500.0 kHz
2 Marker Table

Type | Ref | Trc | H-Value | Y-Value | Function | Function Result |

M1 1 1.64349151 GHz 29.01 dBm

T1 1 1.643445055 GHz 5.92 dBm Occ Bw 108.391608392 kHz

T2 1 1.643553447 GHz 5.33 dBm

]-[ J Measuring... ENANRRNND e DBID37421|];§ y

Occupied Bandwidth, r5t2q & r20t2q
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Ref Level 40.00 dBm
= Att 30 dB
1 Occupied Bandwidth

30 dBm

MultiView 2| Spectrum

TEST REPORT

FCC Part 25C

Report no.: 238073-2

FCC ID: ROJEXPLORER-710

Offset 31.90 dB ® RBW 2 kHz

SWT

2.1 ms  VWBW 5 kHz

Mode Auto FFT

M1

A

ML L]

Marker 1

1.64350599 GHz .

31.75 dBm
1.643505990 GHz

20 dBm

o]

T2

10 dem

0 dBm

M Al

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 1.6435 GHz

1001 pts

50.0 kHz/

Span 500.0 kHz

2 Marker Table
Type | Ref | Trc |

H-Value |

¥-Value |

Function |

Function Result |

M1 1
T1 1
T2 1

1.64350599 GHz
1.643425574 GHz
1.643572927 GHz

31.75dBm

12,17 dBm
12.70 dBm

Occ Bw

147.352647352 kHz

i

—
08.07.2013

| measuring... WANKAKRAD w6 133008
:39: 4

Ref Level 40.00 dBm
& Att 30 dB
1 Occupied Bandwidth

Occupied Bandwidth, r5t2x & r20t2x

MultiView 2| Spectrum

Offset 31.90 dB ® RBW 3SkHz

SWT

1.4ms  VBW 10kHz

Mode Auto FFT

M1

MILLL]

1.643547 GHz e

Marker 1

30.69 dBm
1.643547000 GHz

30 dém

20 dBm

-

10 dBri

T1

T2

0 dBm

-10 dem

\LMW

%ﬁ/

-20 dBm

-30 dBm

-40 dBrm

-30 dem

CF 1.6435 GHz

1001 pts

100.0 kHz/

Span 1.0 MHz

2 Marker Table
Type | Ref | Trc |

H-Value |

¥-Value |

Function |

Function Result |

M1 1
T1 1
T2 1

1.643547 GHz
1.64337013 GHz
1.64362488 GHz

30.69 dBm

8.42 dBm
9.14 dBm

Occ Bw

254.745254745 kHz

i

—
08.07.2013

| measuring... WANNARAAD 1336130

2397 500MHZ
Date: 8.JUL.2013 13:36:30

Occupied Bandwidth, r5t4.5q & r20t4.5q
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MultiView 2| Spectrum

TEST REPORT

FCC Part 25C

Report no.: 238073-2

FCC ID: ROJEXPLORER-710

Ref Level 40.00 dBm  Offset 31.90dB ® RBW 3 kHz
= Att 30dB SWT 1.4 ms VBW 10 kHz
1 Occupied Bandwidth

Mode Auto FFT

ML L]

30 dBm

Marker 1

1.643529 GHz .

31.76 dBm

1.643529000 GHz

.

20 dBm

T1
N

T2
[ g,
=y,

10 dem '/A/W"
0 dBm

~

W “VW

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 1.6435 GHz 1001 pts 100.0 kHz/

Span 1.0 MHz

2 Marker Table

H-Value | ¥-Value | Function |

Function Result |

Type | Ref | Trc |
M1 1
T1 1
T2 1

31.76 dBm
10.78 dBm
10.76 dBm

1.643529 GHz
1.64333516 GHz
1.64365984 GHz

Occ Bw

323.676323676 kHz

i

—
08.07.2013

J Measuring... WRRREREND 6 13:34:01

y

Occupied Bandwidth, r5t4.5x & r20t4.5x

MultiView | Spectrum
Ref Level 40.00 dBm  Offset 31.90 dB ® RBW 2 kHz
& Att 30dE SWT  2.1ms  VBW 5kHz  Mode Auto FFT ML &
1 Occupied Bandwidth 1.64347802 GHz
MITL L] 32.05 dBm
M1 1.643478020 GHz|
30 dem b A e
20 dBm /ﬁxﬁ “W\
T2
10 dBm /MN\“A Tl,,m/ \% W\}\MW}\
0dem
LN |sneonsmiton iV |
- \N’W
-20 dBm;
-30 dBm
-40 dBm
-50 dBm
CF 1.6435 GHz 1001 pts 50.0 kHz/ Span 500.0 kHz
2 Marker Table
Type | Ref | Trc | H-value | Y-Value | Function | Function Result |
M1 1 1.64347802 GHz 32.05dBm
T1 1 1.64342957 GHz 8.79 dBm Occ Bw 137.362637363 kHz
T2 1 1.643566933 GHz 10.02 dBm

1

a———
08.07.2013

| measuring... WANKAKRAD el a2t
3124 g

Occupied Bandwidth, fr80t2.5x4
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MultiView 2| Spectrum

Ref Level 40.00 dBm

30 dBm

TEST REPORT

FCC Part 25C

Report no.: 238073-2

FCC ID: ROJEXPLORER-710

Offset 31.90 dB ® RBW 2 kHz
Marker 1

= Att 30dB  SWT 2.1 ms VBW 5 kHz Mode Autc FFT
1 Occupied Bandwidth 1.64347403 GHz
FTILL] - 31.10 dBm|
[ 1.643474030 GHz
T

20 dBm

Ti W
o A

10 dem

0 dBm

/I I

yﬁW

i

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 1.6435 GHz 1001 pts 50.0 kHz/ Span 500.0 kHz
2 Marker Table
Type | Ref | Trc | H-Value | ¥-Value | Function | Function Result |
M1 1 1.64347403 GHz 31.10 dBm
T1 1 1.643408092 GHz 11.60 dBm Occ Bw 181.318681319 kHz
T2 1 1.643589411 GHz 10.97 dBm

i

—
08.07.2013

| measuring... WANRACED w6 e
:26: 4

Ref Level 40.00 dBm

MultiView | Spectrum

Occupied Bandwidth, fr80t2.5x16

Offset 31.90 dB ® RBW 2 kHz

o Att 30d8 SWT  2.1ms  VBW 5kHz Mode Auto FFT e ity 4 '
TOccupied Bandwidth 1.64347902 GHZ )

31.55 dBm
1.643479020 GHz

MILLL]

30 dém

20 dBm

M1
LRV 5
-

10 dem

v A

0 dBm

[ froti sV
10 dBm. /PJV

WU\WN

| FonriomretT”

-20 dém

v

-30 dBm

-40 dBm

-30 dem

CF 1.6435 GHz 1001 pts 50.0 kHz/ Span 500.0 kHz
2 Marker Table
Type | Ref | Trc | H-value | Y-Value | Function | Function Result |
M1 1 1.64347902 GHz 31.55 dBm
T1 1 1.643405095 GHz 11.70 dBm Occ Bw 185.814185814 kHz
T2 1 1.643590909 GHz 12.15 dBm

1

a———
08.07.2013

| measuring... WNARARRAD el \aoTise
2758

Nemko Norway, Instituttveien 6, Kjeller, Norway
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MultiView 2| Spectrum

Ref Level 40.00 dBm
= Att 30 dB
1 Occupied Bandwidth

TEST REPORT

FCC Part 25C

Report no.: 238073-2

FCC ID: ROJEXPLORER-710

Offset 31.90 dB ® RBW 2 kHz ;
SWT 2.1 ms  VWBW 5 kHz Marker 1

1 GH=z

Mode Auto FFT

64349

ML L]

~  30.89 dBm
1.643491510 GHz|

30 dBm

20 dBm

10 dem

o .

T

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 1.6435 GHz 1001 pts 50.0 kHz/ Span 500.0 kHz
2 Marker Table
Type | Ref | Trc | H-Value | ¥-Value | Function | Function Result |
M1 1 1.64349151 GHz 30.89 dBm
T1 1 1.643404096 GHz 10.54 dBm Occ Bw 187.312687313 kHz
T2 1 1.643591409 GHz 10.28 dBm

i

—
08.07.2013

| measuring... WANKAKRAD w6 139549
:25: 4

Occupied Bandwidth, fr80t2.5x64

1

MultiView | Spectrum
Ref Level 40.00 dBm  Offset 31.90 dB ® RBW 3 kHz .
& Att 30dE_ SWT 1.4 ms  VBW 10kHz Mode Auto FFT ML &
1 Occupied Bandwidth 1.643535 GHz
NTILL] =~ 30.50 dBm
1 1.643535000 GHz|
30 dem W vw’“"\\‘_\
20 dBm
10 dem M 3 M
0dem
10 dBm EEVEN .Y / \L\ B, “JLM.»W\ T,
-30 dBm
-40 dBm
-50 dBm
CF 1.6435 GHz 1001 pts 100.0 kHz/ Span 1.0 MHz
2 Marker Table
Type | Ref | Trc | H-value | Y-Value | Function | Function Result |
M1 1 1.643535 GH:z 30.50 dBm
T1 1 164336314 GHz 8.68 dBm Occ Bw 266.733266733 kHz
T2 1 1. 64362987 GHz 9.37 dBm
08.07.2013

| measuring... WNARARRAD el el
2354 g

Nemko Norway, Instituttveien 6, Kjeller, Norway

Occupied Bandwidth, fr80t5x4
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TEST REPORT

FCC Part 25C

Ne m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710

MultiView | Spectrum

Ref Level 40.00dBm Offset 31.90 dB ® RBW 3kHz

& Att 30d8 SWT  14ms  VBW 10kHz Mode Auto FFT ielisclr b
1 Occupied Bandwidth 1.64353 GHZ 12
FTILL] - 30.75 dBm|
L 1.643530000 GHz
30 dBm 14

- W Ww’\w\/\
1 MJL/ %‘FZ
10 dem =i o,

0 dBm } W

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 1.6435 GHz 1001 pts 100.0 kHz/ Span 1.0 MHz
2 Marker Table
Type | Ref | Trc | H-Value | ¥-Value | Function | Function Result |
M1 1 1.64353 GHz 30.75 dBm
T1 1 1.64331618 GHz 10.51 dBm Occ Bw 359.64035964 kHz
T2 1 1.64367582 GHz 10.75 dBm

—
08.07.2013

i | measuring... WHANANRAD W et
22 4

Occupied Bandwidth, fr80t5x16

MultivView | Spectrum

Ref Level 40.00 dBm  Offset 31.90dB ® RBW 3 kHz

o Att 30d8 SWT  ld4ms  VBW 10kHz Mode Auto FFT e ity 4 '
TOccupied Bandwidth 1.643549 GHZ 153
NTILL] = 29.96 dBm
. 1.643549000 GHz
30 dem M\\
20 dBm
T1 T2
10 dBm o K

0 dBm WN\

-20 dBm
-30 dBm
-a0 dBm
-50 dBm
CF 1.6435 GHz 1001 pts 100.0 kHz/ Span 1.0 MHz
2 Marker Table
Type | Ref | Trc | H-value | Y-Value | Function | Function Result |
M1 1 1.643549 GHz 29.96 dBm
T1 1 164332118 GHz 10.52 dBm Occ Bw 349.65034965 kHz
T2 1 1. 64367083 GHz 11.27 dBm

a———
08.07.2013

i | measuring... WANKAKRAD el e
2059 4

Occupied Bandwidth, fr80t5x32
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TEST REPORT

FCC Part 25C

Report no.: 238073-2

FCC ID: ROJEXPLORER-710

MultiView | Spectrum
Ref Level 40.00dBm Offset 31.90 dB ® RBW 3kHz
& Att 3048 SWT i.4ms  VBW 10kHz Mode Auto FFT LICLEE T —
TOccupied Bandwidth 1.6434451 GHZ X
FTILL] - 30.47 dBm
. 1.643445100 GHz
B L i
30 d8m /wx\,,‘,uw«m. \M\/\\
20 dBm
. T2
10 dBm ﬂ*?r i W\“
ode WWL “ v MMW\NL
-20 dBm
-30 dBm
-40 dBm
-50 dBm
CF 1.6435 GHz 1001 pts 100.0 kHz/ Span 1.0 MHz
2 Marker Table
Type | Ref | Trc | H-Value | ¥-Value | Function | Function Result |
M1 1 1.6434451 GHz 30.47 dBm
T1 1 164331419 GHz 9.84 dBm Occ Bw 366.6333666332 kHz
T2 1 1.64368082 GHz 11.23 dBm
08.07.2013

i

| measuring... WANRACED w6 131937
19: 4

Occupied Bandwidth, fr80t5x64
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TEST REPORT

FCC Part 25C

Report no.: 238073-2

FCC ID: ROJEXPLORER-710

@mko

3.5 Emission Limitations
5.4.3.1 Transmitter Emissions Limitations, In-band emisions
Frequency Range
Modulation Necessary 50 to 100% of 100 to 250% of More than 250% of
Scheme BW or OBW necessary BW or necessary BW necessary BW or
KHz OoBW or OBW OoBW
-25 dBc -35dBc -14.25 dBm

R20T0.5Q 26 Pass Pass Pass
R20T1Q 48 Pass Pass Pass
R5T1X Pass Pass Pass
R20T1X 8 Pass Pass Pass
R5T2Q Pass Pass Pass
R20T2Q % Pass Pass Pass
R5T2X Pass Pass Pass
R20T2X % Pass Pass Pass
R5T4.5Q Pass Pass Pass
R20T4.5Q 204 Pass Pass Pass
R5T4.5X Pass Pass Pass
R20T4.5X 204 Pass Pass Pass
R80T0.5Q 26 Pass Pass Pass
R80T1Q 48 Pass Pass Pass
FR80T2.5X4 Pass Pass Pass
FR80T2.5X16 Pass Pass Pass
FR80T2.5X32 137 Pass Pass Pass
FR80T2.5X64 Pass Pass Pass
FR80T5X4 Pass Pass Pass
FR80T5X16 Pass Pass Pass
FR80T5X32 266 Pass Pass Pass
FR80T5X64 Pass Pass Pass
See plots.
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TEST REPORT

FCC Part 25C

Ne m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710

Requirements:
The EUT complies with the requirements in § 25.202, (f) (1), (2), (3) and (4).

Emission limitations. Except for SDARS terrestrial repeaters, the mean power of emissions shall be
attenuated below the mean output power of the transmitter in accordance with the schedule set forth in
paragraphs (f) (1) through (f) (4) of this section. The out-of-band emissions of SDARS terrestrial
repeaters shall be attenuated in accordance with the schedule set forth in paragraph (h) of this section.

(1) In any 4 kHz band, the centre frequency of which is removed from the assigned frequency by
more than 50% up to and including 100% of the authorized bandwidth: 25 dB;

(2) In any 4 kHz band, the centre frequency of which is removed from the assigned frequency by
more than 100% up to and including 250% of the authorized bandwidth: 35 dB;

(3) In any 4 kHz band, the centre frequency of which is removed from the assigned frequency by
more than 250% of the authorized bandwidth: An amount equal to 43 dB plus 10 times the
logarithm (to the base 10) of the power in watts;

(4) In any event, when an emission outside of the authorized bandwidth causes harmful
interference, the Commission may, at its discretion, require greater attenuation than specified
in paragraphs (f) (1), (2) and (3) of this section.
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TEST REPORT

FCC Part 25C

Report no.: 238073-2

FCC ID: ROJEXPLORER-710

MultiView | Spectrum
Ref Level 37.00 dBm Offset 3190 dB ® RBW 3 kHz :
& Att 3048 SWT 1.4 ms _ VBW 10kHz Mode Auto FFT el iaetr o8 MR unt 100/100
TFrequency Sweep 1.6266025 GHz X 54
Limit Check PASS WTILL] © 26,45 dBm
Line RS 70R20TO5Q PASS 1.626602500 GHz|
30dem
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20 dBm ff\\

10 dBm ’# \_\_\‘

0 dem } / \ \

-10 dBm

RSS170R20TOSO ‘ \/\ ‘

-20 dBm /flJ/

-30 dBm

40 dBm ‘/J,/J—j
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-60 dBm

CF 1.6266 GHz 1001 pts 50.0 kHE{ Span 500.0 kHz
- - 10.07.2013

M ing... WRMBRRAN 07
] easuring [ | [ w212

Emission mask, r20t0.5q/r80t0.5q, 1626.6 MHz

MultiView | Spectrum

Ref Level 37.00 dBm Offset 31.90dB ® RBW 3 kHz
& Att 30dB  SWT 1.4 ms VBW 10 kHz
1 Frequency Sweep

Limit Check
L70R20TOSQ

Mode Auto FFT

PASE
PASE

bunt 100/100

Marker 1
X 15

1.660403 GHz

IILL]

26.15 dBm)
1.660403000 GHz

30 dBm

20 dBm

l

10 dBm

|/

0 dBm

-10 dBm
RSS170R20TOS0 ‘

/
7

-20 dBm

-30 dBm

-40 dBrn

-50 dBm

-60 dBrm

CF 1.6604 GHz 1001 pts

50.0 kHz/ Span 500.0 kHz

1

10.07.2013

] Measuring... ERRRNNNND e 10:51:00 %
:51: A

Emission mask, r20t0.5q/r80t0.5q, 1660.4 MHz
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TEST REPORT

FCC Part 25C

Ne m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710

MultiView | Spectrum
Ref Level 37.00dBm ©Offset 31.90 dB ® RBW 3SkHz

o Att 30dB SWT 1.4 ms VBW 10kHz Mode Auto FFT CITLECLEY

TFrequency Sweep 1.6266005 GHZ
Limit Check PASS MIL L] - 24.98 dBm|
Line RSS[1 70R20T1Q PASS 1626600500 GHz|

30 dém

N AR
D 0 S
L\\\m

-10 dBm
RES170R2OTIC | /U
-20 dBm v/

-30 dBm

;”\,‘39,%/

-50 dBm

-60 dBm
CF 1.6266 GHz 1001 pts 50.0 kHz/ Span 50&0 kHz

: 10.07.2013
Measuring... EEERRRNNN il
10:45:16 7

Emission mask, r20t1q/r80tlq, 1626.6 MHz

MultiView | Spectrum

Ref Level 37.00dBm ©Offset 31.90 dB ® RBW 3SkHz

& Att 30ds  SWT 1.4 ms  VBW 10kHz Mode Auto FFT LIGIEE T SRS, unt 100/100

1 Frequency Sweep 1.660403 GHz X 155 ¢
Limit Check PASS MIL L] - 23.47 dBm|
Line RS5[170R20T1Q PASS 1.660403000 GHz|

30 dém

. AR
. J_g SN
.
N

-10 dBm
RES170R2OTIC | /J

-20 dBm

Rl —

% .

-50 dBm

-60 dBm
CF 1.6604 GHz 1001 pts 50.0 kHz/ Span 50&0 kHz

: 10.07.2013
Measuring... EREERRAND e
10:46:18 7

Emission mask, r20t1q/r80tlq, 1660.4 MHz

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 32 (89)



TEST REPORT

FCC Part 25C

Ne m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710

MultiView | Spectrum
Ref Level 37.00dBm ©Offset 31.90 dB ® RBW 3SkHz

Marker 1
o Att 30d8  SWT 1.4ms  VBW 10kHz Mode &uto FFT —
TFrequency Sweep 1.62660699 GHz X
Limit Chdck PASE MIILL] ~ 23,73 dBm
Line RSS[1 70R20T1 PASS 1626606990 GHz|

30 dém
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F

10 dem

—_—
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-10 dBm
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-60 dBm
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10.07.2013
10:42:06 7

J Measuring... @RNNRRRRD W6

Emission mask, r5t1x/r20tl1x, 1626.6 MHz

MultiView | Spectrum

Ref Level 37.00dBm ©Offset 31.90 dB ® RBW 3SkHz

& Att 30ds  SWT 1.4 ms  VBW 10kHz Mode Auto FFT LIGIEE T SRS, unt 100/100

1 Frequency Sweep 1.6603995 GHz X 155 Avg
Limit Check PASS MIL L] - 23.98 dBm|
Line RS5[L70R20T1 PASS 1.660399500 GHz|

30 dém

. AR
I/ | ,

0 dBm r

-10 dém
ks 170R20TL [ / \ }

-20 dBm \f/_;

-30 dem
-40 dBm
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-50 dem
-60 dBm
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10.07.2013
10:40:07 7

H J Measuring... ENANRRNND

Emission mask, r5t1x/r20t1x, 1660.4 MHz
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FCC ID: ROJEXPLORER-710

TEST REPORT
FCC Part 25C
N e m ko Report no.: 238073-2
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Emission mask, r5t2g/r20t2q, 1626.6 MHz
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Emission mask, r5t2g/r20t2q, 1660.4 MHz
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FCC ID: ROJEXPLORER-710

TEST REPORT
FCC Part 25C
N e m ko Report no.: 238073-2
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Emission mask, r5t2x/r20t2x, 1626.6 MHz
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Emission mask, r5t2x/r20t2x, 1660.4 MHz
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TEST REPORT

FCC Part 25C
N e m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710
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Emission mask, r5t4.5q/r20t4.5q, 1660.4 MHz
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FCC Part 25C
N e m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710
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Emission mask, r5t4.5x/r20t4.5x, 1660.4 MHz
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FCC Part 25C
Ne m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710
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Emission mask, fr80t2.5x4, 1660.4 MHz
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FCC Part 25C

N e m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710
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Emission mask, fr80t2.5x16, 1660.4 MHz
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FCC Part 25C

N e m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710
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Emission mask, fr80t2.5x32, 1660.4 MHz
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FCC Part 25C

N e m ko Report no.: 238073-2

FCC ID: ROJEXPLORER-710
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Emission mask, fr80t2.5x64, 1660.4 MHz
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N e m ko Report no.: 238073-2

FCC ID: ROJEXPLORER-710
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Emission mask, fr80t5x4, 1660.4 MHz
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FCC Part 25C

N e m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710
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Emission mask, fr80t5x16, 1660.4 MHz
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FCC Part 25C

N e m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710
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Emission mask, fr80t5x32, 1660.4 MHz

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 44 (89)



TEST REPORT
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N e m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710
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Emission mask, fr80t5x64, 1660.4 MHz
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TEST REPORT

FCC Part 25C

Ne m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710

5.4.3.1 Transmitter Emissions Limitations, Out-of-b and Emissions

Unwanted Emissions (dBm)
Modulation Necessary 3287 MHz All others Limit
Scheme BW or OBW
OBW
kHz
R20T0.5Q 26 -41.8 dBm
R20T1Q 48 -42.5 dBm
R5T1X
48 -43.3 dBm
R20T1X
R5T2Q
96 -46.5 dBm
R20T2Q
R5T2X
96 -45.3 dBm
R20T2X
R5T4.5Q
204 -48.1 dBm
R20T4.5Q
R5T4.5X
204 -48.5 dBm <-40 dBm -14.3 dBm
R20T4.5X
R80T0.5Q 26 -41.8 dBm
R80T1Q 48 -42.5 dBm
FR80T2.5X4 -45.9 dBm
FR80T2.5X16 137 -46.3 dBm
FR80T2.5X32 -46.4 dBm
FR80T2.5X64 -46.5 dBm
FR80T5X4 -48.9 dBm
FR80T5X16 066 -49.1 dBm
FR80T5X32 -48.0 dBm
FR80T5X64 -48.8 dBm

Calculated Limit: 35.8 dBm — (43 + 5.8) — 1.25 dB = -14.25 dBm

Requirements:

(1) Inany 4 kHz band, the centre frequency of which is removed from the assigned frequency by
more than 250% of the authorized bandwidth: An amount equal to 43 dB plus 10 times the
logarithm (to the base 10) of the power in watts;

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 46 (89)



FCC ID: ROJEXPLORER-710

TEST REPORT
FCC Part 25C
N e m ko Report no.: 238073-2
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Out-of-Band Emissions, 30- 2500 MHz, R20T0.5Q/R80T0 .5Q, 1626.6 MHz
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Out-of-Band Emissions, 25000- 18000 MHz, R20T0.5Q/R 80T0.5Q, 1626.6 MHz
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TEST REPORT

FCC Part 25C
Ne m ko Report no.: 238073-2
FCC ID: ROJEXPLORER-710
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Out-of-Band Emissions, 30- 2500 MHz, R20T0.5Q/R80T0 .5Q, 1660.4 MHz
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Out-of-Band Emissions, 25000- 18000 MHz, R20T0.5Q/R 80T0.5Q, 1660.4 MHz

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 48 (89)



(@emko

MultiView 2| Spectrum
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FCC ID: ROJEXPLORER-710

TEST REPORT
FCC Part 25C
N e m ko Report no.: 238073-2
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Out-of-Band Emissions, 30- 2500 MHz, R5T1X/R20T1X, 1660.4 MHz
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Out-of-Band Emissions, 2500- 18000 MHz, R5T1X/R20T1 X, 1660.4 MHz
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FCC Part 25C
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FCC ID: ROJEXPLORER-710
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5.4.3.2 Limits on Emissions from Mobile Earth Stati ons for Protection of Aeronautical
Radionavigation-Satellite Service

54322 1626.5 — 1660.5 MHz

Modulation Scheme (1) Broadband (2) Discrete
Emissions Emissions
R20T0.5Q Pass Pass
R20T1Q Pass Pass
R5T1X Pass Pass
R20T1X Pass Pass
R5T2Q Pass Pass
R20T2Q Pass Pass
R5T2X Pass Pass
R20T2X Pass Pass
R5T4.5Q Pass Pass
R20T4.5Q Pass Pass
R5T4.5X Pass Pass
R20T4.5 X Pass Pass
FR80T2.5X4 Pass Pass
FR80T2.5X16 Pass Pass
FR80T2.5X32 Pass Pass
FR80T2.5X64 Pass Pass
FR80T5X4 Pass Pass
FR80T5X16 Pass Pass
FR80T5X32 Pass Pass
FR80T5X64 Pass Pass

See plots. No discrete emissions were found.

Requirements:

The EUT complies with the requirements in § 25.216, (h).

Mobile earth stations manufactured more than six months after FEDERAL REGISTER publication of
the rule changes adopted in FCC 03-283 with assigned uplink frequencies in the 1626.5 — 1660.5 MHz
band shall suppress the power density of emissions in the 1559-1610 MHz band-segment to an extent
determined by linear interpolation from -70 dBW/MHz at 1605 MHz to -46 dBW/MHz at 1610 MHz,
averaged over any 2 millisecond active transmissiopn interval. The e.i.r.p of discrete emissions of
interpolation from -80 dBW/MHz at 1605 MHz to -56 dBW/MHz at 1610 MHz, averaged over any 2
millisecond active transmissiopn interval.
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Additional Unwanted BB Emissions, r5t2x/r20t2x, 162 6.6 MHz
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3.6 Carrier-off State Emissions

Testresult:  Complies
See plot. Limit line is corrected for Antenna Gain.

Requirements:

The EUT complies with the requirements in § 25.216, (i).

The e.i.r.p density of carrier-off state emissions from mobile earth stations manufactured more than six
months after FEDERAL REGISTER publication of the rule changes adopted in FCC 03-283 with
assigned uplink frequencies between 1 and 3 GHz shall not exeed -80 dBW/MHz in the band 1559-
1610 MHz band averaged over any two millisecond interval.
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To facilitate inclusion on each page of the test equipment used for related tests, each item of test

LIST OF TEST EQUIPMENT

TEST REPORT
FCC Part 25C

Report no.: 238073-2

FCC ID: ROJEXPLORER-710

equipment and ancillaries are identified (numbered) by the Test Laboratory.

No. [Model number Description anufacturer Reéf. no. Cal. date |Cal. Due
1 FSW Signal & Spectrum Analyzer Rohde & Schwarz LR 1640 2012.06 2014.06
2 B32-10R DC Power Source Oltronix LR 126 N/A
3 87V True RMS Multimeter Fluke N-4673 2012-09 2013-09
4 VC4060 Climatic chamber Votsch LR1435 2012-05 2014-05
5 FSEK Spectrum Analyzer Rohde & Schwarz LR1337 2013-02 2015-02
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5 BLOCK DIAGRAMS
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